ASSEMBLY INSTRUCTIONS

TABLE + 4 CHAIR

KEEP THIS DOCUMENT FOR REFERENCE IN CASE PARTS ARE NEEDED

DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED !

No. DESCRIPTION QTY FOR 5PCS No. DESCRIPTION QTY FOR 5PCS
A | TABLE TOP Ipc 1 | BOLT (o)mmmmmmmn 1/4"*50MM 12pcs
B | BOTTOM Ipc 2 | SPRING WASHER &© 5/16" 16pcs
C | TABLE FRAME Ipc 3 |METALWASHER &  1/4" |  52pcs
b | FRAME SUPPORT 2pes 4 | SPRING WASHER © 1/4" 36pcs

5 | METAL WASHER &  5/16" 16pcs
E | TABLE LEG 4pcs

6 | SCREW CAP ® 35/16"1/2" l6pes
F | CHAIR BACK 4pcs

7 | BOLT (c)mmm 1/4"*38MM 8pcs

G CHAIR SEAT 4pCS 8 | BOLT °r e 1/4"*80MM 16pCS
H | CHAIR LEG (L&R) 8pes 9 |WOODDOWEL @@10¥20MM |  2pcs
I | FRONT STRETCHER 4pcs 10 |SCREW o \14*30mm 16pcs
J | SIDE STRETCHER(L&R) 8pcs 11 |SCREW twee \4*45mm | 24pcs

12 | ALLENKEY [T M4 Ipc
13 2 Ipc
C

STEP 1

STEP 2

STEP 3




ASSEMBLY INSTRUCTIONS

TABLE + 4 CHAIR

KEEP THIS DOCUMENT FOR REFERENCE IN CASE PARTS ARE NEEDED

DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED !




